Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 2 1.4MHz Highest channel: LTE Band 2 20MHz Lowest channel
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 2 20MHz Middle channel:
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Shenzhen DL Testing

Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 4 1.4MHz Lowest channel
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Shenzhen DL Testing Technology

Co., Ltd.

Report No.: DL-20210712045E

LTE Band 4 1.4MHz Highest channel:

REW 100 kEs
vEw 200 kE-

Rer o amn Az 10 & swz 100 ms
orrdes 1] &=
=
{yme 1 " TP R Sy
100
scazc 30 uE 57 uE=/ stop 1 aEe
REW 1 MEs
vEW 3 MEs
Rer 0 amm arz 10 A swT s ms
orrdes  17]8 a2
=1

REW 1 M=
vEW 3 MEs
sHT 50 ma

BT

T

Scep 1t aE:

LTE Band 4 20MHz Lowest channel

REW 100 kEs
vEw 200 kE-

Rer o amn Az 10 swz 100 ms
orrdes 1] &=
=
T iy s Cy Ry T v ) TR [T N WY 7Y Y Ay
100
sca=c 30 uEe 57 uE=/ stop 1 aEe
REW 1 MEs
vEW 3 MEs
Rer 0 amm FE swT s ms
orrdes  17]8 a2
=1

-0
sca=c 1 &m 00 uE=/ stop 3 aEe
REW 1 M=
vEW 3 MEs
Rer o ama Ase 1 sHT 50 ma
orrdec  17]s a=

T

Scep 1t aE:

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 74 of 139



Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 4 20MHz Middle channel:
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LTE Band 4 20MHz High channel
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 5 1.4MHz Lowest channel
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 5 10MHz Lowest channel
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 7 5MHz Lowest channel
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

REW 100 ks aoke

REW 100 kEs
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E
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LTE Band 7 20MHz Middle channel: LTE Band 7 20MHz High channel
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

5.6. Conducted Out of Band Emissions
5.6.1. Limit

According to FCC section 22.917(b) and FCC section 24.238(b), 27.53(g)(h) in the 1TMHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth (26dB emission bandwidth) of the fundamental emission of the transmitter may be employed.

5.6.2. Test Setup

Communication
EUT Splitter Tester
Filter
Afttenuator
SPA

Note: Measurement setup for testing on Antenna connector

5.6.3. Measurement Procedure

The EUT, which is powered by the adapter, is coupled to the Spectrum Analyzer and the System
Simulator with Attenuators through the Power Splitter; the RF load attached to the EUT antenna
terminal is 500hm; the path loss as the factor is calibrated to correct the reading. The EUT is
commanded by the System Simulator to operate at the maximum output power i.e. Power Control
Level (PCL) = 5 and Power Class = 4. A call is established between the EUT and the System
Simulator.

RBW is set to 3kHz,VBW is set to 10kHz for GSM 850, GSM 1900

RBW is set to 51kHz,VBW is set to 160kHz for WCDMA Band V, WCDMA Band I

RBW is set to 15 kHz, VBW is set to 51 kHz for LTE Band 2, LTE Band 4,LTE Band 5 (1.4MHz),

RBW is set to 30 kHz, VBW is set to 100 kHz for LTE Band 2, LTE Band 4,LTE Band 5 (3MHz),

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 2, LTE Band 4,LTE Band 5 (5MHz),

RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 2, LTE Band 4,LTE Band 5 (10MHz),
RBW is set to 150 kHz, VBW is set to 510 kHz for LTE Band 2, LTE Band 4 (15MHz).

RBW is set to 200 kHz, VBW is set to 620 kHz for LTE Band 2, LTE Band 4 (20MHz)

RBW is set to 50 kHz, VBW is set to 200 kHz for LTE Band 7 (5MHz).

RBW is set to 100 kHz, VBW is set to 300kHz for LTE Band 7 (10MHz).

RBW is set to 200 kHz, VBW is set to 1MHz for LTE Band 7 (15MHz/20MHz)

5.6.4. Test Result

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental frequency.
The lowest, middle and highest channels are tested to verify the out of band emissions.

Test plot as follows:
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

Aglent Spectrum dnsbyzer - Seept 4
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

GSM 1900 Lowest channel GSM 1900 Highest channel:
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

WCDMA Band || RMC Lowest channel
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 2 1.4MHz QPSK 100%RB Lowest channel LTE Band 2 1.4MHz QPSK 100%RB Highest channel:
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 2 5MHz QPSK 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 2 10MHz QPSK 100%RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

Center Freg 1.710000000 GHz
HE

Avg Typa: RMS

Trig: Fres Fun Augliioid:> 1001100

LT e g
i i Liras Arten: 40 4B

Ref 23,00 dBm

Center 1.710000 GHz _
#Res BW 100 kHz

" Span 10.00 MHz

EVEW 300 kHz* Sweep 1.27 ms (1001 pts)

Aglent Spectrum dnsbyzer - Seept 4

LTE Band 2 15MHz QPSK 1RB Lowest channel

Avg Typa: RMS

Center Freg 1.710000000 . 3 e b

o Trig: Fres Run
I G i oo Arten: 40 4B

Ref 23,00 dBm

Center 1.710000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)

Aglent Spectrum dnsbyzer - Seept 4

Center Freg 1.710000000 GHz Avg Typa: RMS
N W

Trig: Fres Run Avrgitield=> 100100

* e 40

Ref 23,00 dBm

Center 1.710000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)

Test Report Tel: 400-688-3552

Aglent Spectrum dnsbyzer - Seept 4

LTE Band 2 10MHz QPSK 100%RB Highest channel:

Center Freg 1.755000000 GHz
HE

Avg Typa: RMS

Trig: Fres Fun Augliioid:> 1001100

Wiaintie *Aiee: 40 4B

Ref 23,00 dBm

Center 1.755000 GHz _
#Res BW 100 kHz

" Span 10.00 MHz

EVEW 300 kHz* Sweep 1.27 ms (1001 pts)

LTE Band 2 15MHz QPSK 1RB Highest channel

Aglent Spectrum dnsbyzer - Seept 4

Center Freg 1.755000000 GHz Avg Typa: RMS
i

Trig: Fres Run Avrgitield=> 100100

Ref 23,00 dBm

Center 1.755000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)

Avg Typa: RMS

Trig: Fres Run Avrgitield=> 100100

Center 1.755000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)

Web:www.dl-cert.com
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 2 20MHz QPSK 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

LTE Band 2 20MHz QPSK 1RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

< q 0 z Aug Typa: AMS
Center Freg 1.710000000 . N 12 Brun M“;“m" Y010
Wiaintow * Mben: 40 4B

i« q 1.75500 z Avg Type: RMS
Center Freqg 1.755000000 . T T e
Wiaintow * Mben: 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 1.755000 GHz _ ) - ) - ) " Span 10.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.00 ms (1001 pts)

Center 1.710000 GHz _ ) - ) ) ) " Span 10.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.00 ms (1001 pts)

o —————y o —————y
[ q D z Avg Typs: RMS
Center Freg 1.710000000 . 3 T Prad Pt Fovs L ped i 8

Center Freg 1.755000000 GHz Avg Typa: RMS
Wiaintie *Aiee: 40 4B 2

ey N Trig: Fras Bun Augitold> 100120
I G i e Arten: 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 1.755000 GHz _ i i i i ) " Span 10.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.00 ms (1001 pts)

Center 1.710000 GHz _ i i i - ) " Span 10.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.00 ms (1001 pts)

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

T - 0 z Avg Typa: RMS
Center Freg 1.710000000 -0. e W T Trig: Fres Run Avgitiold=> 1001100
48

o Trig: Fres Run Awgittold> 1001100
Arvesy 40 4B

Ref 23,00 dBm Ref 23,00 dBm

| IS e e

Center 1.755000 GHz _ ) - ) - ) " Span 10.00 MHz
#Res BW 15 kHz #VBW 51 kHz" Sweep 54.4 ms (1001 pts)

Center 1.710000 GHz _ ) - ) ) ) " Span 10.00 MHz
#Res BW 15 kHz #VBW 51 kHz" Sweep 54.4 ms (1001 pts)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 2 1.4MHz 16QAM 100%RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freg 1.710000000 Gz 3 Fovs L ped i 8

Trig: Fres Fun

Wiaintie *Aiee: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz

Center 1.710000 GHz _ )
Sweep 54.4 ms (1001 pis)

#Res BW 15 kHz FVBW 51 kHz*

LTE Band 2 3MHz 16QAM 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

I q 0 z Avg Type: RMS
Center Freg 1.710000000 -o. NN |\ Fres Bun M“;“m" ¥01e0
WGaintow * Mben: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 1,710000 GHz _

#Res BW 30 kHz #VBW 100 kHz"

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freg 1.710000000 G_ . T e

WS Trig: Fres Fiun
Arten: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 1,710000 GHz _

#Res BW 30 kHz #VBW 100 kHz"

LTE Band 2 1.4MHz 16QAM 100%RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freg 1.755000000 Gz 3 Fovs L ped i 8

Trig: Fres Fun

Wiaintie *Aiee: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz

Center 1.755000 GHz _ )
Sweep 54.4 ms (1001 pis)

#Res BW 15 kHz FVBW 51 kHz*

Avg Typa: RMS

Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 1.755000 GHz _

#Res BW 30 kHz #VBW 100 kHz"

Avg Typa: RMS

Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 1.755000 GHz _

#Res BW 30 kHz #VBW 100 kHz"
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 2 5MHz 16QAM 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

LTE Band 2 5MHz 16QAM 1RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

I q 0 z Avg Type: RMS
Center Freg 1.710000000 . M . fresrun AT 00re
Wiaintow * Mben: 40 4B

[ q 1.75500 z Aug Typa: RMS
Center Freqg 1.755000000 . S (oo pion Fovs L ped i 8
Wiaintow * Mben: 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 1.755000 GHz _ i i i i ) " Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz" Sweep 4.7Ims (1001 pts)

Center 1.710000 GHz i i i - ) " Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz" Sweep 4.7Ims (1001 pts)

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

T - 0 z Avg Typa: RMS
Center Freg 1.710000000 -0. ] W T Trig: Fres Run Avgitiold=> 1001100
48

e Trig: Free Fiun Awgitold> 1007150
I G i oo Arten: 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 1.755000 GHz _ ) - ) - ) ~Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73ms (1001 pts)

Center 1.710000 GHz _ ) - ) ) ) ~Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73ms (1001 pts)

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

T - 0 z Avg Typa: RMS
Center Freg 1.710000000 -0. e W T Trig: Fres Run Avgitiold=> 1001100
48

o Trig: Fres Run Awgittold> 1001100
Arvesy 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 1.755000 GHz _ ) - ) - ) " Span 10.00 MHz
#Res BW 100 kHz R Sweep 1.27 ms (1001 pts)

Center 1.710000 GHz _ ) - ) ) ) " Span 10.00 MHz
#Res BW 100 kHz R Sweep 1.27 ms (1001 pts)

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 90 of 139



Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 2 10MHz 16QAM 100%RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freg 1.710000000 Gz 3 Fovs L ped i 8

Trig: Fres Fun

Wiaintie *Aiee: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz

Center 1.710000 GHz _ )
Sweep 1.27 ms (1001 pis)

#Res BW 100 kHz FVBW 300 kHz*

Aglent Spectrum dnsbyzer - Seept 4

I q 0 z Avg Type: RMS
Center Freg 1.710000000 -o. NN |\ Fres Bun M“;“m" ¥01e0
WGaintow * Mben: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Center 1.710000 GHz _

#Res BW 150 kHz #VBW 510 kHz"

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freg 1.710000000 G_ . T e

WS Trig: Fres Fiun
Arten: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Center 1.710000 GHz _

#Res BW 150 kHz #VBW 510 kHz"

LTE Band 2 10MHz 16QAM 100%RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freg 1.755000000 Gz 3 Fovs L ped i 8

Trig: Fres Fun

Wiaintie *Aiee: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz

Center 1.755000 GHz _ )
Sweep 1.27 ms (1001 pts)

#Res BW 100 kHz FVBW 300 kHz*

Avg Typa: RMS

Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Center 1.755000 GHz _

#Res BW 150 kHz #VBW 510 kHz"

Avg Typa: RMS

Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Center 1.755000 GHz _

#Res BW 150 kHz #VBW 510 kHz"
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 2 20MHz 16QAM 1RB Lowest channel LTE Band 2 20MHz 16QAM 1RB Highest channel:

Agihent Spctrim desbyrer - Smrpt 24

Agihent Spctrim desbyrer - Smrpt 24

I q 0 z Avg Type: RMS
Center Freg 1.710000000 .0 J T s st AT 00re

Center Freg 1.755000000 GHz _ Avg Type: RS
Wenintow * Amvery 40 48 T

ey N Trig: Fras Bun Augitold> 100120
I G i e Arten: 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 1.755000 GHz _ } i i i ) " Span 10.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.00 ms (1001 pts)

Center 1.710000 GHz _ } i i - ) " Span 10.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.00 ms (1001 pts)

Agihent Spctrim desbyrer - Smrpt 24

Avg Typa: RMS

T - 0 z Avg Typa: RMS
Center Freg 1.710000000 -o_ ] o o Trig: Fres Run Avgitiold=> 1001100
48

e Trig: Free Fiun Awgitold> 1007150
I G i oo Arten: 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 1.755000 GHz _ ) - ) - ) " Span 10.00 MHz
#Res BW 200 kHz SVEW 620 KHz" Sweep 1.00 ms (1001 pts)

Center 1.710000 GHz _ ) - ) ) ) " Span 10.00 MHz
#Res BW 200 kHz SVEW 620 KHz" Sweep 1.00 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k Agilent Spectrum Anslyree - Seept 54

[ 710000000 GHz Avg Type: RMS [ 755000000 GHz Avg Type: RMS
Center Freq 1.710000000 o.m. WY Trig: Fras Run AvglHeld=» $00F00 Conter Frag 1.7SS000000 o.m. T Trig:FreaRun HregiHold> 6000
IFGainck e Artarc 40 4B IFGain o Artarc 40 4B

v Ref 23.00 dBm s v Ref 23.00 dBm

Center 1.710000 GHz _ ) - " Span 10.00 MHz Center 1.755000 GHz _ ) - " Span 10.00 MHz
#Res BW 15 kHz FVBW 51 kHZ* Sweep 54.4 ms (1001 pts) #Res BW 15 kHz FVBW 51 kHz* Sweep 54.4 ms (1001 pts)
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 4 QPSK 1.4MHz 100%RB Lowest channel LTE Band 4 QPSK 1.4MHz 100%RB Highest channel:

Agilent Spectram Analyzer - Smepe 4k

[ 710000000 GHz Avg Type: RMS
Center Freq 1.710000000 GH. AR | 5 Fros Run . b
(FGainck o Actarc 40 4B

Ref 23.00 dBm

| RS

" Span 10.00 MHz
Sweep 544 ms (1001 pis)

Center 1.710000 GHz
#Res BW 15 kHz FVBW 51 kHZ*

LTE Band 4 QPSK 3MHz 1RB Lowest channel

Agilent Spectram Analyzer - Smepe 4k

[ 710000000 GHz Avg Type: RMS
Center Frag 1.710000000 o.m. e Run . b
(FGainct o Actarc 40 4B

v Ref 23.00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 1.710000 GHz
#Res BW 30 kHz #VBW 100 kHz*

LTE Band 4 QPSK 3MHz 100%RB Lowest channel

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
e Trig: Fras Run

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pis)

Center 1.710000 GHz
#Res BW 30 kHz #VBW 100 kHz*

Agilent Spectram Analyzer - Smepe 4k

755 00 GHz Avg Typa: RMS
Center Freq 1.755000000 GH. Trig: Fres Run lmﬂm‘-wm

Wil Ly
1F G e Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 544 ms (1001 pis)

Center 1.755000 GHz _
#Res BW 15 kHz FVBW 51 kHZ*

LTE Band 4 QPSK 3MHz 1RB Highest channel

Agilent Spectram Analyzer - Smepe 4k

[ 755000000 GHz Aorg Type: RS
Center Frag 1.755000000 o.m. e Run . b
(FGainct o Actarc 40 4B

v Ref 23.00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 1.755000 GHz
#Res BW 30 kHz #VBW 100 kHz*

LTE Band 4 QPSK 3MHz 100%RB Highest channel:

Agilent Spectram Analyzer - Smepe 4k

755 00 GHz Type: RMS
Center Frag 1.755000000 0 Trig: Fres Run lmﬂm‘-wm

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pis)

Center 1.755000 GHz
#Res BW 30 kHz #VBW 100 kHz*
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 4 QPSK 5MHz 1RB Lowest channel LTE Band 4 QPSK 5MHz 1RB Highest channel:

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.710000000 GHz
Trig: Fras Run

Wil Ly
1F G e Astarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.710000000 GHz
e " Trig: Fras Run

Wik
F G e Astarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

LTE Band 4 QPSK 10MHz 1RB Lowest channel

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.710000000 GHz
e Trig: Fras Run

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 100 kHz #VBW 300 kHz*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.755000000 GHz
Trig: Fras Run

Wil Ly
1F G e Astarc 40 4B

Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.755000000 GHz
o Trig: Fras Run

01 Wbl g
F G e Astarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
P

Wil Ly
1FG o Astarc 80 4B

Trig: Fras Run

v Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 100 kHz #VBW 300 kHz*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 94 of 139



Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 4 QPSK 10MHz 100%RB Lowest channel LTE Band 4 QPSK 10MHz 100%RB Highest channel:

Agilent Spectram Analyzer - Smepe 4k

[ 710000000 GHz Avg Type: RMS
Center Freq 1.710000000 GH. AR | 5 Fros Run . b
(FGainct o Actarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz _ - - " Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.27 ms (1001 pts)

LTE Band 4 QPSK 15MHz 1RB Lowest channel

Agilent Spectram Analyzer - Smepe 4k

71000000 z g Type: RMS
Center Freg 1.710000000 o.m. e nin PR ko
F G L e Adter: 40 48

v Ref 23.00 dBm

Center 1.710000 GHz _ ) - " Span 10.00 MHz

#Res BW 150 kHz HVBW 510 KHz* Sweep 1.00 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

[ 710000000 GHz Avg Type: RMS
Center Frag 1.710000000 o.m. e Run . b
(FGainck o Actarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz _ ) - " Span 10.00 MHz

#Res BW 150 kHz HVBW 510 KHz* Sweep 1.00 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

755 00 GHz Avg Typa: RMS
Center Freq 1.755000000 GH. Trig: Fres Run lmﬂm‘-wm

Wil Ly
F G e Astarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz _ - - " Span 10.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.27 ms (1001 pts)

LTE Band 4 QPSK 15MHz 1RB Highest channel

Agilent Spectram Analyzer - Smepe 4k

g Type: RMS
Trig: Frae Run AvglHold> 100/100

0 Wide L
1F G e Astarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz _ ) - " Span 10.00 MHz
#Res BW 150 kHz #VBW 510 kHZ* Sweep 1.00 ms (1001 pts)

LTE Band 4 QPSK 15MHz

Agilent Spectram Analyzer - Smepe 4k

[ 755000000 GHz Aorg Type: RS
Center Frag 1.755000000 o.m. e Run . b
(FGainck o Actarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz _ ) - " Span 10.00 MHz

#Res BW 150 kHz HVBW 510 KHz* Sweep 1.00 ms (1001 pts)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
Wit o Trig: Fras Fun
IFGainck e Artarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 200 kHz #VBW 620 kHz*

LTE Band 4 QPSK 20MHz 1RB Lowest channel

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
PG Wide Ly 170 Fras Run
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 200 kHz #VBW 620 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
e Trig: Fras Run

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 15 kHz FVBW 51 kHZ*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 544 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
Wit o Trig: Fras Fun
IFGainck e Artarc 40 4B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 200 kHz #VBW 620 kHz*

LTE Band 4 QPSK 20MHz 1RB Highest channel:

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

LTE Band 4 QPSK 20MHz

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
PG Wide Ly 170 Fras Run
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 200 kHz #VBW 620 kHz*

g Type: RMS
HvglHold:» 400100

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
e Trig: Fras Run

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

Center 1.755000 GHz _
#Res BW 15 kHz FVBW 51 kHZ*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 544 ms (1001 pis)
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 4 16QAM 1.4MHz 100%RB Lowest channel LTE Band 4 16QAM 1.4MHz 100%RB Highest channel:

Agilent Spectram Analyzer - Smepe 4k

[ 710000000 GHz Avg Type: RMS
Center Freq 1.710000000 GH. AR | 5 Fros Run . b
(FGainct o Actarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz _ ) - " Span 10.00 MHz
#Res BW 15 kHz HVBW 51 kHz* Sweep 544 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

71000000 z g Type: RMS
Center Freg 1.710000000 o.m. e nin PR ko
F G L e Adter: 40 48

v Ref 23.00 dBm

Center 1.710000 GHz _ - - " Span 10.00 MHz

#Res BW 10 kHz #VBW 100 kHz* Sweep 13.7 ms (1001 pts)

LTE Band 4 16QAM 3MHz 1RB Lowest channel

Agilent Spectram Analyzer - Smepe 4k

[ 710000000 GHz Avg Type: RMS
Center Frag 1.710000000 o.m. e Run . b
(FGainck o Actarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz _ - - " Span 10.00 MHz

#Res BW 10 kHz #VBW 100 kHz* Sweep 13.7 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
Wit o Trig: Fras Fun
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz _
#Res BW 15 kHz #VBW 51 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 544 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Trig: Fras Run

0 Wide L
1F G e Astarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 30 kHz #VBW 100 kHz*

g Type: RMS
AvglHeld== 9201100

" Span 10.00 MHz
Sweep 13.7 ms (1001 pis)

LTE Band 4 16QAM 3MHz

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
PG Wide Ly 170 Fras Run
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 30 kHz #VBW 100 kHz*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 13.7 ms (1001 pis)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
Wit o Trig: Fras Fun
IFGainck e Artarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz FVBW 160 kHz*

LTE Band 4 16QAM 5MHz 1RB Lowest channel

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
PG Wide Ly 170 Fras Run
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 51 kHz #VBW 160 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
e Trig: Fras Run

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 100 kHz #VBW 300 kHz*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
Wit o Trig: Fras Fun
IFGainck e Artarc 40 4B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz FVBW 160 kHz*

LTE Band 4 16QAM 5MHz 1RB Highest channel:

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

LTE Band 4 16QAM 5MHz

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
PG Wide Ly 170 Fras Run
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 51 kHz #VBW 160 kHz*

g Type: RMS
HvglHold:» 400100

" Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
e Trig: Fras Run

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 100 kHz #VBW 300 kHz*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 4 16QAM 10MHz 100%RB Lowest channel

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
Wit o Trig: Fras Fun
IFGainck e Artarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 100 kHz #VBW 300 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
PG Wide Ly 170 Fras Run
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 150 kHz #VBW 510 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
Wit o Trig: Fras Fun
IFGainck e Artarc 40 4B

Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 100 kHz #VBW 300 kHz*

LTE Band 4 16QAM 10MHz 100%RB Highest channel:

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
P

Wil Ly
1FG o Astarc 80 4B

Trig: Fras Run

v Ref 23.00 dBm

Center 1.710000 GHz
#Res BW 150 kHz #VBW 510 kHZ*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
PG Wide Ly 170 Fras Run
IFGainck e Artarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 150 kHz #VBW 510 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.755000000 GHz
e Trig: Fras Run

Wil Ly
1FG o Astarc 80 4B

v Ref 23.00 dBm

Center 1.755000 GHz
#Res BW 150 kHz #VBW 510 kHZ*

Avg Type: RS
vglHald=> 1000000

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 4 16QAM 20MHz 1RB Lowest channel

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.710000000 GHz
Trig: Fras Run

Wil Ly
1F G e Astarc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 200 kHz #VBW 620 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Agilent Spectram Analyzer - Smepe 4k

Center Frog 1.710000000 GHz
PO Wida
IFGainck e Artarc 40 4B

" Trig: Fras Run

v Ref 23.00 dBm

Center 1.710000 GHz

#Res BW 200 kHz #VBW 620 kHz"

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Agilent Spectrum dnsbyer - Sept b

Center Freq 824.000000 M: : Trig: Frou R

Woainti *Aer: 40 4B

Ref 23,00 dBm

Center 824.000 MHz

#Res BW 15 kHz FVBW 51 kHz*

Avg Typa: RMS
Augiriold> 1001120

) " Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

LTE Band 4 16QAM 20MHz 1RB Highest channel:

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.755000000 GHz
Trig: Fras Run

Wil Ly
1F G e Astarc 40 4B

Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 200 kHz #VBW 620 kHz*

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Agilent Spectrum Analyes - Serg Sk
Center Frog 1.755000000 GHz
o Trig: Fras Run

01 Wbl g
F G e Astarc 40 4B

v Ref 23.00 dBm

Center 1.755000 GHz

#Res BW 200 kHz #VBW 620 kHz"

Avg Type: RS
AvglHold:> 190/100.

" Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Agilent Spectrum dasbyer - Sept 4

‘Average/Hold Number 100
P

WS Trig: Fres Fiun
Arten: 40 4B

Ref 23,00 dBm

Center 849,000 MHz

#Res BW 15 kHz FVBW 51 kHz*

Avg Typa: RMS
Augiriold> 1001120

) " Span 10.00 MHz
Sweep 54.4 ms (1001 pis)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 5 QPSK 1.4MHz 100%RB Lowest channel

Aglent Spectrum desbyzer - Serpt

Aug Typa: RS
Trig: Fras Bun Augliriold> 1001100

Ref 23.00 dBm

" Span 10.00 MHz

Center 824.000 MHz )
Sweep 54.4 ms (1001 pis)

#Res BW 15 kHz EVBW 51 kHz*

LTE Band 5 QPSK 3MHz 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

I q8 0 z Avg Typa: RMS
Center Freq 824000000 MHz SRR o il 8
Arten: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 824,000 MHz
#Res BW 30 kHz #VEW 100 kHz"

Aglent Spectrum dnsbyzer - Seept 4

I q8 0 z Avg Typa: RMS
Conter Frog824 000000 MHz ISP L i oot t
Arten: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 824,000 MHz
#Res BW 30 kHz #VEW 100 kHz"

LTE Band 5 QPSK 1.4MHz 100%RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 54

I [Hole 0 Avg Type: RMS
Average/Hold Humber 100 WU .. v Fovs L ped i 8
Arvery 40 4B

Ref 23,00 dBm

Trace Average

Max Hold

" Span 10.00 MHz

Cenler 849.000 MHz )
Sweep 54.4 ms (1001 pis)

#Res BW 15 kHz FVBW 51 kHz*

LTE Band 5 QPSK 3MHz 1RB Highest channel

Aglent Spectrum dnsbyzer - Seept 4

I q 0 z Avg Typa: RMS
Center Freq 849.000000 MHz SRS o il 8

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)

Center 849,000 MHz
#Res BW 30 kHz #VEW 100 kHz"

Avg Typa: RMS
Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

Center 849,000 MHz
#Res BW 30 kHz #VEW 100 kHz"

" Span 10.00 MHz
Sweep 13.7 ms (1001 pts)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 5 QPSK 5MHz 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

[ qB ] z Aug Typa: RMS
COACErY B2A0N0000 MHE. W 7ig: Free Run Avgieid> 100150
W Gininclie *_ Attac: 40 48

Ref 23,00 dBm

Center 824.000 MHz i i i - ) " Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz" Sweep 4.7Ims (1001 pts)

Aglent Spectrum dnsbyzer - Seept 4

[ qB ] z Aug Typa: RMS
COIHSE R S24. 000000 MHzZ_ WS Trig: Fres Fiun Avgliiold: 100150
W Gininclier *_ Attac: 40 48

Ref 23,00 dBm

~Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

Center 824,000 MHz
#Res BW 51 kHz #VEW 160 KHz"

LTE Band 5 QPSK 10MHz 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

I q8 0 z Avg Typa: RMS
Conter Frog824 000000 MHz ISP L i oot t
Arten: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pts)

Center 824,000 MHz
#Res BW 100 kHz R

LTE Band 5 QPSK 5MHz 1RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

« q 0 z Avg Type: RS
Center Freq 845.000000 MH I . fres R AT 00re
Arvery 40 4B

Ref 23,00 dBm

Center 849.000 MHz i i i - ) " Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz" Sweep 4.7Ims (1001 pts)

Avg Typa: RMS
Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

~Span 10.00 MHz
Sweep 4.73 ms (1001 pts)

Center 849,000 MHz
#Res BW 51 kHz #VEW 160 KHz"

Avg Typa: RMS
Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

Center 849.000 MHz ) - ) ) ) " Span 10.00 MHz
#Res BW 100 kHz R Sweep 1.27 ms (1001 pts)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 5 QPSK 10MHz 100%RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freq 824.000000 M : T s st AT 00re

Wiaintie *Aiee: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz

Center 824.000 MHz )
Sweep 1.27 ms (1001 pts)

#Res BW 100 kHz FVBW 300 kHz*

Aglent Spectrum dnsbyzer - Seept 4

[ qB ] z Aug Typa: RMS
COIHSE R S24. 000000 MHzZ_ WS Trig: Fres Fiun Avgliiold: 100150
W Gininclier *_ Attac: 40 48

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 544 ms (1001 pts)

Center 824.000 MHz

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 5 16QAM 1.4MHz 100%RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freq 824.000000 0. . NapoTis 0000

WS Trig: Fres Fiun
Arten: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 544 ms (1001 pts)

Center 824.000 MHz

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 5 QPSK 10MHz 100%RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS
Augliioid:> 1001100

Center Freg 849.000000 MHz
L

WY Trig: Fras Bun
Arten: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz

Cenler 849.000 MHz )
Sweep 1.27 ms (1001 pts)

#Res BW 100 kHz FVBW 300 kHz*

Avg Typa: RMS

Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 544 ms (1001 pts)

Center 849,000 MHz

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 5 16QAM 1.4MHz 100%RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 54

Avg Typa: RMS

Average/Hold Number 100 . NapoTis 0000

Trig: Free Run
48

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 544 ms (1001 pts)

Center 849,000 MHz

#Res BW 15 kHz #VBW 51 kHz*
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 5 16QAM 3MHz 1RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

LTE Band 5 16QAM 3MHz 1RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

« q B 0 z Avg Type: RS
Center Freq 824.000000 M : T s st AT 00re

Center Freq 849.000000 MHz : Avg Typa: RMS
Wiaintie *Aiee: 40 4B e

WY Trig: Fras Bun Avgliiold:> 1001150
Arten: 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 849.000 MHz i i i - ) " Span 1000 MHz
#Res BW 30 kHz #VEBW 100 kHz* Sweep 137 ms (1001 pts)

Center 824.000 MHz i i i - ) " Span 1000 MHz
#Res BW 30 kHz #VEBW 100 kHz* Sweep 137 ms (1001 pts)

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

r a8 0 z g Type: RS
Center Freq 824.000000 0 : o o Trig: Fres Run Avgirield> 1001100
48

: Wi g 1710: Free Fun Avgirieid= 100100
F Lo Avany 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 849.000 MHz ) - ) ) ) " Span 10.00 MHz
#Res BW 30 kHz #VEW 100 kHz" Sweep 13.7 ms (1001 pts)

Center 824,000 MHz ) - ) ) ) " Span 10.00 MHz
#Res BW 30 kHz #VEW 100 kHz" Sweep 13.7 ms (1001 pts)

LTE Band 5 16QAM 5MHz 1RB Lowest channel LTE Band 5 16QAM 5MHz 1RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

r a8 0 z g Type: RS
Center Freq 824.000000 0. . o o Trig: Fres Run Avgirield> 1001100
48

o Trig: Fres Run Awgittold> 1001100
Arvesy 40 4B

Ref 23,00 dBm Ref 23,00 dBm

Center 849.000 MHz ) - ) ) ) ~Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73ms (1001 pts)

Center 824.000 MHz ) - ) ) ) ~Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73ms (1001 pts)
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 5 16QAM 5MHz 100%RB Lowest channel

Aglent Spectrum dnsbyzer - Seept 4

Aug Typa: RMS

Center Freq 824.000000 M : Trig: Frou R Mo 0000

Woainti *Aer: 40 4B

Ref 23,00 dBm

~Span 10.00 MHz
Sweep 4.73ms (1001 pis)

Center 824,000 MHz
#Res BW 51 kHz

#VBW 160 kHz*

Aglent Spectrum dnsbyzer - Seept 4

« q B 0 z Avg Type: RS
Center Freg 824.000000 MHz T s st AT 00re

Weainima * Amteey 40 48

Ref 23,00 dBm

" Span 10.00 MHz

Center 824.000 MHz )
Sweep 1.27 ms (1001 pts)

#Res BW 100 kHz FVBW 300 kHz*

Aglent Spectrum dnsbyzer - Seept 4

Avg Typa: RMS

Center Freq 824.000000 0 : Trig: Frou R NapoTis 0000

Waintiw *_Mer: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pts)

Center 824,000 MHz

#Res BW 100 kHz #VBW 300 kHz"

LTE Band 5 16QAM 5MHz 100%RB Highest channel:

Aglent Spectrum dnsbyzer - Seept 4
Avg Type: RMS
Avgirioid:> 100/00

Center Freq 849.000000 MHz
WU

WS Trig: Fres Fiun
Arten: 40 4B

Ref 23,00 dBm

~Span 10.00 MHz
Sweep 4.73ms (1001 pis)

Center 849,000 MHz
#Res BW 51 kHz

#VBW 160 kHz*

Aglent Spectrum dnsbyzer - Seept 4

« q 0 z Avg Type: RS
Center Freg 843.000000 MHz T s st AT 00re

Wiaintie *Aiee: 40 4B

Ref 23,00 dBm

" Span 10.00 MHz

Cenler 849.000 MHz )
Sweep 1.27 ms (1001 pis)

#Res BW 100 kHz FVBW 300 kHz*

Avg Typa: RMS

Trig: Fres Run Avrgitield=> 100100
48

Ref 23,00 dBm

" Span 10.00 MHz
#VBW 300 kHz* Sweep 1.27 ms (1001 pts)

Center 849,000 MHz
#Res BW 100 kHz

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 105 of 139



Shenzhen DL Testing Technology Co., Ltd.

LTE Band 7 QPSK 5MHz 1RB Lowest channel

“REM B0 kM
SVEM 300 ks
Fef 30 dim Atc 50 dB SWT 35 ma
6 Offfer 7.4 dB I
L~

" mm i
* VE! 200 KH;
kel 10 dBm AT S0 4B SWT 25 ma
e OEfpet T. an =| |
| s
= | |
el | l
I |
I l
|
HEN| |
ey k“"‘-ﬂ. |
v P | Mw';r:‘u{w
I
= - ——

LTE Band 7 QPSK 10MHz 1RB Lowest channel

“EEW 100 kite
“WEW 300 kHz
Eef 10 dim ALt 50 dB SWT 10 ma

1w Offper 7.4 aB

e

o AR, m‘.rl " J \"‘.““l |'\“. PR Sy

LTE Band 7 QPSK 5MHz 1RB Highest channel:

“HEM 50 kHE
“vEM 200 ks

Ref 30 dEm Att S0 dB WT 25 ms

1w Offget 7.4 dB T

b
€
i<
1l

5

e L bra Y

LTE Band 7 QPSK 5MHz 100%RB Highest channel

VRN 200 kM=
Bef 30 dBm Att 50 dB BWT 35 mm

10 offger 7.4 dn

- -26
T

| l

NrJ-w” "Md
= g
R,

R ooy
a oHs st eop at

LTE Band 7 QPSK 10MHz 1RB Highest channel:

“REW 100 ke
“vEM 300 ks
Ref 10 dbm ate 50 4B ST 10 wa

0 Offgst 7.4 4B
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 7 QPSK 10MHz 100%RB Lowest channel

*EEW 100 kHz
S VEW 300 kHz
Reaf 30 dbm Attt 50 dB EWT 10 ma
10 Offger 7 an
. [ =]
L A
™
J |
' |
-
w’l ll'
"
g tai 4y,
Lk W ol o ™ L T
a s top i

REM 300 kit
VEM 1 M
Rat i & 8o dan ENT 5 ma
GEEfar an
| (2]

LTE Band 7 QPSK 15MHz 100%RB Lowest channel

“REW 200 kHz
SN 1 e
Ref 30 dim are 50 dm T & ma

Y R "]

At Y "‘wﬂ:\.nu-.m

LTE Band 7 QPSK 10MHz 100%RB Highest channel

“EBW 100 kiz
“VEW 309 ks
Ref 30 dBm Att 50 dB EWT 10 mm

W Offger 7.4 dn |

i

..... yrrir Holes

TR e n

¥ 3.54 GME 5.5 wixs Srep 2.808 GHz

LTE Band 7 QPSK 15MHz 1RB Highest channel:

“RE¥ 200 itz
“VEW 1 MHE
Ref 30 Abm Are %0 dp SWT & ma

0 offgst 7.4 4B L]
i

e-".r;n ]I Il II |
B ]i 1 M T
{0 SRV SV R LUV, L 0 e O g

LTE Band 7 QPSK 15MHz 100%RB Highest channel:

Ref 30 e
1w Offget 7.4 dB I

Mt ™
1

7 e i o g e
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

LTE Band 7 QPSK 20MHz 1RB Lowest channel LTE Band 7 QPSK 20MHz 1RB Highest channel:

*EBW 200 KNz ~REW 100 kHz
“VEW 1 MHz
“VEW 1 MHz
Raf 30 dhw Att 50 dB SWT 5 ms Ref 30 dbm Are 50 4B SNT S ma
0 Offdet T.4 4B | o Offger 7.4 4
L ] i
b ! [ o |
1l om | |
I

1 1l

! |
|' | |

i | ]

l i | i [

E r | I 1
] | | | | I |

T 1 [ | 1 T ({1

] |
A J J I, P o
PP N, L STV IR Y VPP, T (WP PN | ST Y i v bstin o] et rnant] ik T .
o s P 2 Gz an Mz op 2.59% Gits

LTE Band 7 QPSK 20MHz 100%RB Highest channel:

SumW 200 ke

LTE Band 7 QPSK 20MHz 100%RB Lowest channel

- KW 200 KHE “VEW 1 MHz
Rat 10 dim Atk 50 4B ‘; :2‘ Ref 30 dum Aze %0 dn EHT 5 ma
an Offpsr 7.4 dB Iu w0 offget 7.4 dB L
. -
= & |
e T i kbl o s’
[ |
|
|
|
| : ,
| | =
| : | |
....w"'l \“"\«4 . R = a
| g sk [} UUPSRUES | o, P A,
l«np-v—wmﬂ | H"‘"\ﬂrl\
I-as
5 3.475 o stop 2.53 M Sta = ez / op =

LTE Band 7 16QAM 5MHz 1RB Lowest channel LTE Band 7 16QAM 5MHz 1RB Highest channel:

“HEW 50 kHz “BEW 50 kHz
“VEM 200 kHE “VEN 200 kHz
Ref 10 dbm Atr S0 dB aMT 25 ma Ref 30 dBm Are 50 A8 OWT 25 me
10 offfat 7.4 dn I w offfer 7.4 dn | I
¥ I .
[ [
I; | il |
It
1l | '. : | |
NI |
iL=r §i | Il 1 I
. “ T
oy NPT FUIPST WP |1 I L, T PR T FRNCRIPR S S0 IR PR YRR SPSTVR R YRR Wy PPV OO PR
& 2 aH; 5.5 e step aHz starc 2. 54 OHz 5.5 M Stop 1.595 oMz
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Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20210712045E

LTE Band 7 16QAM 5MHz 100%RB Lowest channel

“REM S0 kHE
SVEW 200 kHz

20 dbm AEE S0 4B SWT 3% ma
offee aB
[, L]
|
18
T T
iM
! |
I !
™ ’M""n
A [l
JOVTY PR PR Y T i
& 2.475 OHz 5.5 MHz Stop 2.53 OH=

LTE Band 7 16QAM 10MHz 1RB Lowest channel

“EBW 100 ke
*VEW 100 RHZ

Ref 30 dEm ALt 50 dB SHT 10 ma

w Offher 7.4 AB

Btop 2.53 OHz

LTE Band 7 16QAM 10MHz 100%RB Lowest channel

SHEM 100 kHe
“VEM 100 kHz
Ref 30 dBm Atc 50 4B SNT 10 ma

w Offger 7.4 4B

'“‘WJW

Stop 3.53 GHz

LTE Band 7 16QAM 5MHz 100%RB Highest channel

“nEw B0 his
“VEM 200 kHz

Fef 30 dEn Ate 50 dB ST 35 ma
o:l1-n 4 am |
- | L]
| fulal 1Y |
| .
B e —— e e e — —
| l |
|
| | ||
1
[ {Jv”‘v Al
| o Wy
. P — e " "
it ¥ ¥ e
art 2.54 GHe 5.5 MHz/ Stop 2.59% M=

LTE Band 7 16QAM 10MHz 1RB Highest channel:

*REW 100 kHz
“vDW 300 kHz
Ref 30 dEm Atc S0 dB EWT 10 ms

v Offger 7.4 dB |

LTE Band 7 16QAM 10MHz 100%RB Highest channel:

*RBW 100 kHZ
“VBM 100 KMz
Ret 30 dBm Atc 50 dB EWT 10 m

w CEfger 7.4 dn |
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LTE Band 7 QPSK 15MHz 1RB Lowest channel

< REM 300 ks
SVEW 1 MHZ

Eef 20 dlm Ate 0 dn SNT & m=
offger 7 a8
I [&]
T
¥ ='
m
I
1
I
| 1
||
| M1
i Y R | i
sy ) Arnrd s W N faraiar lwﬂ&mu-m"m

e 3.478 GHz .0 M/ Szop 3.83 oM

LTE Band 7 QPSK 15MHz 100%RB Lowest channel

S REW 200 kHz
v

W 1 e
L 20 dbm Are 50 dB EWT & ma
ofe
20 (2l
.
rdacad M gn
l,l.u' i
L |
i t
|
i [
=7 \ a
N Fuid ey
P g WYL o M S
Start 3.475 OHa 5.5 MHz/ Stop 2.5) OHz

LTE Band 7 16QAM 20MHz 1RB Lowest channel

N 300 ke

VEN 1 MH:
Raf Ei A am T s
10 Offpat T4 4B
L. I (2]
|
= |
I
T
T 1
1
! |
!I || Il
L e o s s i “.I.."."" ik et
" itz P

LTE Band 7 QPSK 15MHz 1RB Highest channel:

*HEM 3100 kHz

“VEM 1 MHz
Rl 10 dhm Attt 0 4am ST 5 ma
w Offget 7.4 40
& I
=, Il
T
|
il
I
i
I'1
4 ||
| | | |
|
) Il
| I | 1
L \goidarnm A Ul Il da ad bt
= prom o

LTE Band 7 QPSK 15MHz 100%RB Highest channel:

SnmW 200 ke
SVEM 1 MHE
Ref 20 dum Ate %o dn SWT % me

w offger 7.4 dB |

BT 15H
L | £

2 i Lk T

e vl

LTE Band 7 16QAM 20MHz 1RB Highest channel:

“EEM 200 kiz
SVEN 1 MiE
Ref 30 dum aze B0 dn T 5 ma

Wi CEChsE  T.f An |
L L

tart 2.54 GHE 5.5 M/ Brop 2.508 oM
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LTE Band 7 16QAM 20MHz 100%RB Lowest channel LTE Band 7 16QAM 20MHz 100%RB Highest channel

EIW 200 ki nIW 200 ik

CVEW 1 MHz cvaw 3 Mz
Ref 30 b ate %o an ST 8 ma Ref 30 dBm Att 50 dB ST S ma
o Offgat 7.4 dB T 1 | T o Offjer 7.4 dn T
. 11 | | ] I
o | =
- [ . | | ! 10
et e Rkt i’ | | PSR A s
| | [ |
|
|
—
s )
| \ e,
= ‘qw 1 AFTPTY Ty
= e’ T et A,
| T IS e r f B Y ST,
Fa
o - arc 2.54 OHz 5.5 Maz/ Stop 3.595 GHz
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5.7. Transmitter Radiated Power (EIRP/ERP)
5.7.1. Limit

According to FCC section 22.913, the Effective Radiated Power (ERP) of mobile transmitters and auxiliary test
transmitters must not exceed 7Watts, and FCC section 24.232, the broadband PCS maobile station is limited to
2 Watts e.i.r.p. peak power.

5.7.2. Test Setup

Below 1GHz
==
Antenna Tower
i 3 . ........ Search
EUT > <\:¢- { L4 Antenna
4m /
RF Test
A —_ T Receiver
- P M
i ‘
Turn Y
Tale | “H™ N
: P [ 1
/. 4 J /- 4 4
Ground Plane
Above 1GHz

Antenna Tower

Horn Antenna

EUT

Spectrum
Analyzer

Turn
Table A LA

5|

Substituted method:

) Antenna mast
Ground plane

d: distance in meters
1-4 meter

d:3 meter

SPA

L

Substituted Dipole or Horn Antenna Bi-Log Antenna or Horn Antenna

5.7.3. Measurement Procedure
The EUT was placed on an non-conductive turntable using a non-conductive support. The radiated

emission at the fundamental frequency was measured at 3 m with a test antenna and EMI spectrum

analyzer. all test in Full-Anechoic Chamber.
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During the measurement, the EUT was communication with the station. The highest emission was
recorded with the rotation of the turntable and the lowering of the test antenna from 4m to 1m. The
reading was recorded and the field strength (E in dBuV/m) was calculated.

ERP in frequency band 824.2 —-848.80.8MHz were measured using a substitution method. The EUT
was replaced by dipole antenna connected, the S.G. output was recorded and ERP was calculated as
follows:

EIRP in frequency band 1850.2 —1909.8MHz were measured using a substitution method. The EUT
was replaced by or horn antenna connected, the S.G. output was recorded and EIRP was calculated as
follows:

ERP = S.G. output (dBm) + Antenna Gain (dBi) — Cable Loss (dB)

EIRP = S.G. output (dBm) + Antenna Gain (dBi) — Cable Loss (dB)
5.7.4. Test Result
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EUT Channel | Antenna S.G. Anten | Cable ERP Limit Result
mode Pol. output na Loss | (dBm) | (dBm)
(dBm) | Gain (dB)
(dBd)
v 16.98 | 1568 | 1.65 | 31.01
Lowest H 1501 | 1568 | 165 | 2004 | 2040 | Pass
v 1754 | 15.70 | 1.67 | 3157
OMERY T widdre H 1542 | 1570 | 167 | 2045 | So4° | Pass
s [ Lo i o
v 16.82 | 15.68 | 1.65 | 30.85
Lowest H 14.87 | 1568 | 165 | 28.00 | So4° | Pass
BPRE | Misde o e T aaa0 | P45 | Pass
s | e e
v 16.91 | 1568 | 165 | 30.94
Lowest H 12.95 | 1568 | 165 | 28.98 | o4 | Pass
“o | Mede | isae [ dsro | 1e7 |90 | B4 | P
e I RTAE APy
v 685 | 1568 | 1.65 | 20.88
Lowest H 500 | 1568 | 1.65 | 1903 | 204 | Pass
e e s A A TPy
Highest e 1070 171 | arse | 245 | Pess
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Anten
EUT Airainia | S0 na | S@® | Erp | Limit
Channel output ; Loss Result
mode Pol. (dBm) Gain (dB) (dBm) | (dBm)
(dBd)
Vv 1257 | 19.35 | 2.54 | 29.38
Lowest H 1065 | 19.35 | 254 | 2746 | o200 | Pass
GS'\(TQO iddlo Vv 1350 | 1051 [ 262 | 3039 [ . [ .
H 1134 | 1951 | 2.62 | 28.23 '
, Vv 12.77 | 19.96 | 2.69 | 30.04
Highest H 1073 | 19.96 | 2.69 | 2800 | ->00 | Pass
Vv 1245 | 19.35 | 2.54 | 29.26
Lowest H 1055 | 19.35 | 254 | 2736 | ->00 | Pass
GPRS19 Vv 1337 | 1951 | 2.62 | 30.26
Middl . p
00 iddle H 1123 | 1951 | 262 | 2812 | >>00 | Pass
ohest Vv 1265 | 1096 | 260 | 2002 [ . [ .
9 H 10.64 | 19.96 | 2.69 | 27.91 '
Vv 1255 | 1935 | 2.54 | 29.36
Lowest H 1164 | 1935 | 254 | 2845 | >>00 | Pass
EGgpo'gm Vidlo Vv 1348 | 1951 | 262 | 3087 | |
H 1133 | 1951 | 2.62 | 28.22 '
, Vv 12.75 | 19.96 | 2.69 | 30.02
Highest H 1172 | 19.96 | 2.69 | 2899 | >>00 | Pass
Vv 714 | 1933 | 252 | 23.95
Lowest H 730 | 1933 | 252 | 2441 | 2200 | Pass
WCDMA Vv 756 | 1950 | 2.60 | 24.46
Midd . p
Band Il iddle H 739 | 1950 | 260 | 2420 | 2200 | Pass
, Vv 684 | 1904 | 271 | 24.07
Highest H 677 | 19.04 | 271 | 24.00 | 2200 | Pass
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Anten
EUT Y na | €@ | e | Limit
Channel output : Loss Result
mode Pol. (dBm) Gain (dB) (dBm) | (dBm)
(dBd)
Vv 558 | 19.35 | 254 | 22.39
BL—;E , Lowest H 566 | 1935 | 254 | 2247 | 200 | Pass
Vv 501 | 1951 | 262 | 22.80
14MHz | Middle v o5 | 101 | 2es | 200q | 3300 | Pass
QPSK Vv 578 | 10.96 | 269 | 23.05
Highest H 574 | 10.96 | 269 | 23.01 | >>00 | Pass
Vv 546 | 1935 | 254 | 2227
L . p
B/L—;E , owest H 556 | 19.35 | 254 | 2237 | >>00 | Pass
Vv . 1951 | 2.62 | 22.27
3MHz Middle . : 22 13 : T Z ST o5os ] 3300 | Pass
QPSK Vv 566 | 1996 | 269 | 2293
High ' ' : ' . p
ighest H 565 | 19.96 | 269 | 2292 | 2000 | Pass
Vv 556 | 19.35 | 254 | 22.37
Lowest 33.00 | P
BL—;E , owes H 565 | 19.35 | 254 | 22.46 ass
Vv 549 | 1951 | 262 | 22.38
5MHz Middle H 534 1951 2 62 22 23 33.00 Pass
QPSK Vv 576 | 10.96 | 269 | 23.03
Highest H 573 | 10.96 | 269 | 23.00 | 2200 | Pass
Vv 514 | 1933 | 252 | 21.95
L . P
B/L—;E , owest H 530 | 1933 | 252 | 2241 | 2200 | Pass
Vv 556 | 1950 | 2.60 | 22.46
10MHz | Middle 33.00 | Pass
O NETIS A
High ' ' : ' . p
ighest H 577 | 19.94 | 271 | 23.00 | 2200 | Pass
Vv 514 | 1933 | 252 | 21.95
BL—;E , Lowest H 530 | 1933 | 252 | 2241 | >>00 | Pass
Vv 556 | 19.50 | 2.60 | 22.46
15MHz | Middle v o0 | 1650 260 | 2529 | 3300 | Pass
QPSK Vv 584 | 1994 | 271 | 23.07
Highest H 577 | 1904 | 271 | 23.00 | 2200 | Pass
Vv 514 | 1933 | 252 | 21.95
L . P
B/L—;E , owest H 530 | 1933 | 252 | 2241 | 2200 | Pass
Vv 556 | 1950 | 2.60 | 22.46
20MHz | Middle 33.00 | Pass
D NN
High : ' : : . p
ighest H 577 | 19.94 | 271 | 24.00 | 2200 | Pass
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EUT Antennal|l = A?mfn Cable | eiop | Limit
mode | CMammel | gy ?:é‘r’:; Gain IESS (dBm) | (aBm) | Resul
(dBd)
Y 549 | 19.35 | 2.54 | 22.30

R T - B T B
14MHz | Middle ¥ e Troot T oes [anog | 3300 | Pass
10QAM Y 569 | 19.96 | 2.69 | 22.96

Highest H 565 | 19.96 | 269 | 2202 | ->00 | Pass
e | e Tiass | aee [ saos | B | Pe
e RE ARy uapy p
16QAM

et | s | oo | 269 | 2200 | 200 | Pe
e | e Trom e [aner| %0 | PosS
S e e A ey
16QAM

Highest |12 000 | 260 [ a2e1 | B0 | P
e | e Trom [ 2t [azes | %0 | Pess
Towre | Made i a0 T ae0 [asar] 2% | Pos
16QAM

Hhest | ege | ta0s | a1 | saer | B | P
o o e L o
5 | |00 i
16QAM

e AL Iei L pype
o e S P
e A e
16QAM

Highest | roan [ a1t [aaer | B0 | Pess
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Anten
EUT Y na | €@ | e | Limit
Channel output ; Loss Result
mode Pol. (dBm) Gain (dB) (dBm) | (dBm)
(dBd)
Vv 545 | 19.35 | 254 | 22.26
B/L—;E . Lowest H 552 | 19.35 | 254 | 2233 | 000 | Pass
Vv 635 | 1951 | 262 | 23.24
14MHz | Middle . e s 1ot oo | oo gq | 3000 | Pass
QPSK Vv 564 | 1096 | 269 | 2291
Highest H 560 | 19.06 | 269 | 2287 | S0:00 | Pass
Vv 533 | 1935 | 254 | 2214
Lowest . p
B/k;'; ) owes H 543 | 1935 | 254 | 2224 | 2000 | Pass
Vv 525 | 1951 | 262 | 2214
3MHz Middle 30.00 Pass
R TRKTAR N T
Highest ' ' : ' . p
'ghes H 551 | 19.96 | 269 | 2278 | 2000 | Pass
Vv 543 | 19.35 | 254 | 22.24
B/L—;E . Lowest H 551 | 1935 | 254 | 2232 | 2000 | Pass
Vv 536 | 1951 | 262 | 22.25
5MHz Middle . oo 1ot oo | o5 | 3000 | Pass
QPSK Y 562 | 1096 | 269 | 2289
Highest H 559 | 19.06 | 269 | 22.86 | -0:00 | Pass
Vv 502 | 1933 | 252 | 21.83
Lowest . p
B/k;'; ) owes H 517 | 1933 | 252 | 21.08 | 000 | Pass
Vv 543 | 1950 | 2.60 | 22.33
10MHz Middle 30.00 Pass
aPsK v oz Tioot | 2m1 o258
Highest ' ' : ' . p
'ghes H 563 | 10.04 | 271 | 2286 | 2000 | Pass
Vv 502 | 1933 | 252 | 21.83
B/L—;E . Lowest H 517 | 1933 | 252 | 21.08 | 000 | Pass
Vv 543 | 1950 | 2.60 | 22.33
15MHz | Middle . 2oe ioc0 T oe0 | o -g | 3000 | Pass
QPSK v 570 | 19.94 | 271 | 2293
Highest H 563 | 19.04 | 271 | 2286 | 2000 | Pass
Vv 502 | 1933 | 252 | 21.83
Lowest . p
B/k;'; ) owes H 517 | 1933 | 252 | 21.08 | 000 | Pass
Vv 543 | 1950 | 2.60 | 22.33
20MHz Middle 30.00 Pass
aPsK T oz Tioet | 2m [ ooss
Highest : ' : : . p
'ghes H 563 | 19.04 | 271 | 23.86 | 000 | Pass
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EUT Antennal|l = A?mfn Cable | eiop | Limit
mode (|- CRaneE e ?:é‘r’:; Gain IESS (dBm) | (aBm) | Resul
(dBd)

e | o [ el mn [
Tawte | vidge || 044 [ 1951 262 2035 [y | g,
10QAM v 572 | 19.96 | 2.69 | 22.99

Highest H 568 | 19.96 | 269 | 2205 | 2000 | Pass
e | et i eno [ass | aee [ sasr| X% | Pes
ey s i ne - 2Py
16QAM

o [ Lo e ] o
e | T T es Trom e [asao | 0% | P
5 e [ e [on e Lol o
16QAM

o [ Lo Lo T
e | T eoa Troms [ 2t [azos ] 0% | Pess
¢ [ [ Lo e Lol [
16QAM

Hhest | o7 oot | a1 | saee | X% | P
Iy e i aE 2y
T e e e Py
16QAM

Highest | 12T oos [ 21 [ apea | X | Poss
e | T eoa Troms [ 2t [azos ] 0% | Pess
¢ [ [ Lo e Lol [
P et | e ] 5000 | Pass
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EUT e | S0 | ATEnme | CEBE o |
mode Channel Pol output Gain Loss (@Bm) | (dBm) Result
"~ | (@Bm)| (dBd) | (dB)

Vv 692 | 1568 | 165 | 2095
BA'\-;ES Lowest H 704 | 1568 | 165 | 21.97 | S84° | Pass
. v 747 | 1570 | 167 | 2150
1&'}@12 Middle H 735 | 1570 | 167 | 2138 | So4° | Pass
ot Y, 812 | 1570 | 171 [22a1 | o [
'9 H 6.92 15.70 171 | 20.91 :
Y, 775 | 1568 | 165 | 21.78
BL—;ES Lowest H 780 | 1568 | 165 | 21.83 | o040 | Pass
. Vv 730 | 1570 | 167 | 21.33
é'\sgli Middle H 721 | 1570 | 167 | 21.24 | 845 | Pass
ot Y, 607 | 1570 | 171 [2006 | .o [ o
9 H 777 | 1570 | 171 | 21.76 :
Y, 784 | 1568 | 165 | 21.87
BA'\-;ES Lowest H 788 | 1568 | 165 | 21.91 | S04% | Pass
. v 740 | 1570 | 167 | 2143
g'\;gi Middle H 729 | 1570 | 167 | 2132 | 040 | Pass
ot Y, 706 | 1570 | 171 [2108 | o [ o
'9 H 7.85 15.70 171 | 21.84 :
Y, 776 | 1568 | 165 | 21.79
B/'\-;ES Lowest H 781 | 1568 | 165 | 21.84 | 2040 | Pass
. Vv 731 | 1570 | 167 | 21.34
gg"SHKZ Middle H 623 | 1570 | 167 | 2026 | S84° | Pass
. Y, 709 | 1570 | 1.71 | 21.98
Highest H 778 | 1570 | 171 | 2177 | &40 | Pass
Y, 695 | 1568 | 165 | 2098
LTE Lowest H 707 | 1568 | 165 | 2200 | S84° | Pass
BAND 5 . v 750 | 1570 | 167 | 2153
14MHz | Middle H 738 | 1570 | 167 | 21.41 | So4° | Pass
16QAM , v 716 | 1570 | 171 | 2115
Highest H 695 | 1570 | 171 | 20904 | 5845 | Pass
Y, 778 | 1568 | 165 | 21.81
BL—;ES Lowest H 783 | 1568 | 165 | 21.86 | o040 | Pass
. Vv 733 | 1570 | 167 | 21.36
1%“&'/1; Middle H 723 | 1570 | 167 | 21.26 | S84° | Pass
ot Y, 700 [ 1570 | 171 [2100 | o |
9 H 780 | 1570 | 171 | 22.79 :
Y, 787 | 1568 | 165 | 22.90
B'L—;ES Lowest H 701 | 1568 | 165 | 2204 | 845 | Pass
. v 743 | 1570 | 167 | 22.46
1%“31; Middle H 732 | 1570 | 167 | 2235 | 5040 | Pass
ot Y, 708 | 1570 | 171 [2207 | o[ o
9 H 7.88 15.70 171 | 21.87 :
Vv 779 | 1568 | 165 | 21.82
LTE Lowest H 784 | 1568 | 165 | 21.87 | So4° | Pass
BAND 5 _ v 734 | 1570 | 167 | 21.37
1OMHz | Middle H 724 | 1570 | 167 | 2127 | 845 | Pass
16QAM , Vv 800 | 1570 | 1.71 | 21.99
Highest H 7.81 1570 | 171 | 21.80 | 2040 | Pass
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EUT e | S0 | ATEnme | CEBE o |
mode Channel Pol output Gain Loss (@Bm) | (dBm) Result
"~ | (@Bm)| (dBd) | (dB)

Vv 554 | 1935 | 254 | 22.35
Bk;E7 Lowest H 562 | 1935 | 254 | 2243 | °>00 | Pass
. v 646 | 1051 | 262 | 23.35
g'\;gi Middle H 5.31 19.51 262 | 2220 | 3300 | Pass
ot Vv 574 | 1996 | 269 [ 2301 | . [ o
9 H 5.70 1096 | 269 | 22.97 :
Vv 542 | 1935 | 254 | 2223
B/'\-;; Lowest H 552 | 1035 | 254 | 2233 | 5200 | Pass
. v 534 | 1951 | 262 | 22.23
gg"SHKZ Middle H 520 | 1951 | 262 | 2200 | 2300 | Pass
ohest Vv 562 | 19.96 | 260 | 2289 | .. |
9 H 5.61 1996 | 269 | 22.88 '
Vv 552 | 1935 | 254 | 22.33
Bk;E7 Lowest H 561 | 1935 | 254 | 2242 | °>00 | Pass
. v 545 | 1951 | 262 | 22.34
E’QASH; Middle H 530 | 19.51 262 | 2219 | 5300 | Pass
ot Vv 572 | 1996 | 269 [ 2200 | [
9 H 560 | 19.96 | 269 | 22.96 :
Vv 554 | 1935 | 254 | 22.35
B/'\-;; Lowest H 562 | 1035 | 254 | 2243 | 5200 | Pass
. v 547 | 1951 | 262 | 22.36
%)g"s”; Middle H 531 | 1951 | 262 | 2220 | 5300 | Pass
. Y, 574 | 1096 | 269 | 23.01
Highest H 570 | 1096 | 269 | 2207 | 5200 | Pass
Y, 537 | 1935 | 254 | 2218
LTE Lowest H 546 | 1935 | 254 | 2227 | 5300 | Pass
BAND 7 . v 520 | 1951 | 262 | 22.18
5MHz Middle H 515 | 19.51 262 | 2204 | 5300 | Pass
16QAM , v 556 | 1996 | 269 | 22.83
Highest H 555 | 19.96 | 269 | 2282 | °>00 | Pass
Vv 546 | 1935 | 254 | 2227
B/L-;; Lowest H 555 | 1035 | 254 | 2236 | 5000 | Pass
. v 539 | 1951 | 262 | 22.28
;gg’:& Middle H 525 | 1951 | 262 | 2214 | °>00 | Pass
. Y, 566 | 1096 | 2.69 | 23.93
Highest H 563 | 1996 | 269 | 23.90 | °>00 | Pass
Vv 537 | 1935 | 254 | 2318
Bk;E7 Lowest H 546 | 1935 | 254 | 2327 | °300 | Pass
. v 520 | 1951 | 262 | 23.18
:gg":& Middle H 515 | 19.51 262 | 23.04 | 5300 | Pass
ot Y, 556 | 1996 | 269 | 2383 | .. | o
9 H 5.55 1096 | 269 | 22.82 :
Vv 546 | 1935 | 254 | 2227
LTE Lowest H 555 | 1035 | 254 | 2236 | 5000 | Pass
BAND 7 _ v 539 | 1951 | 262 | 22.28
20MHz | Middie H 525 | 1951 | 262 | 2214 | °300 | Pass
16QAM , Vv 566 | 1096 | 2.69 | 22.03
Highest H 563 | 1996 | 269 | 2290 | °300 | Pass
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5.8. Radiated Out of Band Emissions
5.8.1. Limit

According to FCC section 22.917(a) and section 24.238(a), 27.53(g) the power of any emission
outside of the authorized operating frequency ranges must be attenuated below the transmitting power

(P) by a factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

The spurious emission with frequency band 1900 according to FCC section 2.1057.
5.8.2. Test Setup

Below 1GHz
——]
Antenna Tower
; Search
smmee 3 g deeaeeees
EUT v { L Antenna
4m /
RF Test
A Receiver
. : : T\
Turm {}.;m PoIm \
Table A H A =]=|
. WE
H HE 1 | 1 1
/. 7 J /. 7 /.
Ground Plane
Above 1GHz
|——]
Antenna Tower
seeep 3m (1..‘ — Horn Antenna
EUT A
4m Snec
pectium
SI=A
T | M
v v
Turn 0.8m m
Table A A —
1 1

Substituted method:

) Antenna mast
Ground plane

d: distance in meters
1-4 meter

d:3 meter

SPA

Substituted Dipole or Horn Antenna  Bj-Log Antenna or Horn Antenna
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5.8.3. Measurement Procedure

The EUT was placed on a non-conductive, The measurement antenna was placed at a distance of 3 meters
from the EUT. During the tests, the antenna height and the EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. This maximization process was repeated with the EUT positioned in
each of its three orthogonal orientations. all test in Full-Anechoic Chamber.

The frequency range up to tenth harmonic was investigated for each of three fundamental frequency (low,
middle and high channels). Once spurious emission was identified, the power of the emission was determined
using the substitution method.

The spurious emissions attenuation was calculated as the difference between radiated power at the
fundamental frequency and the spurious emissions frequency.

EIRP (Level)= S.G. output (dBm) + Antenna Gain(dBi) — Cable Loss (dB)

Note: Measurement Uncertainty: £3.6 dB.
The data show only the worst results, and the other results are very low and not shown in the report.
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Frequenc Spurious Emission Limit

Band (I\q/IHz) y Polarization S.G. output | Antenna Cable Level (dBm) Result

(dBm) Gain (dBd) | Loss (dB) (dBm)

88.37 Vertical -75.42 3.35 0.38 -72.45

1648.40 Vertical -29.19 6.51 1.35 -24.03

GSM 2472.60 Vertical -35.37 6.88 2.53 -31.02
850 -13 PASS

Lowest 3296.80 Vertical -37.22 7.61 3.67 -33.28

4121.00 Vertical -45.31 8.67 4.06 -40.70

4945.20 Vertical -39.87 9.35 4.38 -34.90

87.96 Vertical -75.37 3.35 0.38 -72.40

1648.70 Vertical -32.13 6.51 1.35 -26.97

GSM 2472.10 Vertical -32.67 6.88 2.53 -28.32
850 -13 PASS

Middle 3296.50 Vertical -40.13 7.61 3.67 -36.19

4121.30 Vertical -47.68 8.67 4.06 -43.07

4945.70 Vertical -43.20 9.35 4.38 -38.23

88.69 Vertical -75.04 3.35 0.38 -72.07

1648.30 Vertical -31.03 6.51 1.35 -25.87

GSM 2472.10 Vertical -32.93 6.88 253 -28.58
850 13 PASS

Highest | 3296.50 Vertical -36.07 7.61 3.67 -32.13

4121.40 Vertical -41.38 8.67 4.06 -36.77

4945.20 Vertical -46.79 9.35 4.38 -41.82
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Spurious Emission

Band Fr((al\(jll;ezr;cy Polarization O?J;(Slljt (;Tne?dnl??i) LoCszb(lcTB) St (Ic_ilénr‘lr;[) Result

(dBm) (dBm)

89.03 Vertical -75.26 3.35 0.38 72.29

3700.40 Vertical -46.06 7.76 3.75 -42.05
PCS1900 | 5550.60 Vertical -47.17 9.84 4.94 42.27 P

Lowest 7400.80 Vertical -39.63 10.21 5.32 -34.74

9251.00 Vertical -43.00 11.36 6.02 -37.66

11101.20 Vertical -44.53 14.52 6.68 -36.69

88.14 Vertical -75.26 3.35 0.38 72.29

3760.00 Vertical -47.38 7.76 3.75 -43.37
PCS1900 | 5640.00 Vertical -46.98 9.84 4.94 -42.08 13 | eass

Middle 7520.00 Vertical -42.61 10.21 5.32 -37.72

9400.00 Vertical -42.02 11.36 6.02 -36.68

11280.00 Vertical -45.96 14.52 6.68 -38.12

89.06 Vertical -75.30 3.35 0.38 -72.33

3819.60 Vertical -47.03 7.79 3.53 42.77
PCS1900 5729.40 Vertical -41.49 9.88 5.02 -36.63 15 | pass

Highest 7639.20 Vertical -37.71 10.25 5.54 -33.00

9549.00 Vertical -44.55 11.38 6.16 -39.33

11458.80 Vertical -46.98 14.56 6.72 -39.14
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical -75.26 3.35 0.38 -72.15
3700.40 Vertical -46.06 7.76 3.75 -41.97
WCDMA 5550.60 Vertical -47.17 9.84 4.94 -42.19
Band Il 13 PASS
Lowest 7400.80 Vertical -39.63 10.21 5.32 -34.67
9251.00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical -44.53 14.52 6.68 -36.61
88.39 Vertical -75.26 3.35 0.38 -72.29
3760.00 Vertical -47.38 7.76 3.75 -43.37
WCDMA 5640.00 Vertical -46.98 9.84 4.94 -42.08
Band Il -13 PASS
Middle 7520.00 Vertical -42 .61 10.21 5.32 -37.72
9400.00 Vertical -42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical -75.22 3.35 0.38 -72.25
3819.60 Vertical -46.98 7.79 3.53 -42.72
WCDMA 5729.40 Vertical -41.45 9.88 5.02 -36.59
Band Il -13 PASS
Highest 7639.20 Vertical -37.66 10.25 5.54 -32.95
9549.00 Vertical -44 50 11.38 6.16 -39.28
11458.80 Vertical -46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit

Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result

(dBm) Gain (dBd) | Loss (dB) | (dBm)

87.48 Vertical -75.46 3.35 0.38 -72.49

1652.80 Vertical -29.21 6.51 1.35 -24.05

WCDMA 2479.20 Vertical -35.39 6.88 2.53 -31.04
Band V -13 PASS

Lowest 3305.60 Vertical -37.24 7.61 3.67 -33.30

4132.00 Vertical -45.34 8.67 4.06 -40.73

4958.40 Vertical -39.90 9.35 4.38 -34.93

87.69 Vertical -75.41 3.35 0.38 72.44

1670.00 Vertical -32.15 6.58 1.38 -26.95

WCDMA 2505.00 Vertical -32.69 6.92 2,57 -28.34
Band V -13 PASS

Lowest 3340.00 Vertical -40.16 7.67 3.72 -36.21

4175.00 Vertical -47.70 8.75 4.19 -43.14

5010.00 Vertical -43.22 9.48 4.45 -38.19

88.26 Vertical -75.09 3.35 0.38 7212

1693.20 Vertical -31.04 6.57 1.48 -25.95

WCDMA 2539.80 Vertical -32.95 6.96 2.67 -28.66
Band V -13 PASS

Lowest 3386.40 Vertical -36.10 7.68 3.78 -32.20

4233.00 Vertical -41.41 8.76 4.24 -36.89

5079.60 Vertical -46.82 9.47 4.63 -41.98
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical -75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 2 13 | pAss
14MHz | 7400.80 Vertical -39.63 10.21 532 3467
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 2 | 5640.00 Vertical 46.98 9.84 4.94 -42.08
13 | pAss
1.4MHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 2 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
1.4MHz | 7639.20 Vertical -37.66 10.25 5.54 -32.95
Highest ™ 4749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 2 13 | PASS
3MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 2 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
3MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
5729.40 Vertical 4145 9.88 5.02 -36.59
BAND 2 13 | PASS
3MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 2 13 | pAss
5MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
5640.00 Vertical 46.98 9.84 4.94 -42.08
BAND 2 13 | PASS
SMHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 2 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
5MHz | 7639.20 Vertical -37.66 10.25 5.54 -32.95
Highest o749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 2 13 | PAss
10MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND 2 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
10MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 2 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | pAss
10MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 2 13 | pAss
15MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 7526 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 2 | 5640.00 Vertical 46.98 9.84 4.94 -42.08
13 | pAss
15MHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 2 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
15MHz | 7630.20 Vertical -37.66 10.25 5.54 -32.95
Highest o749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 2 13 | PAss
20MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND 2 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
20MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 2 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | pAss
20MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical -75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 4 13 | pAss
14MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 4 | 5640.00 Vertical 46.98 9.84 4.94 -42.08
13 | pAss
1.4MHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 4 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
1.4MHz | 7639.20 Vertical -37.66 10.25 5.54 -32.95
Highest ™ 4749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 4 13 | PASS
3MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND4 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
3MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
5729.40 Vertical 4145 9.88 5.02 -36.59
BAND 4 13 | PASS
3MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 4 13 | pAss
5MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
5640.00 Vertical 46.98 9.84 4.94 -42.08
BAND 4 13 | PASS
SMHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 4 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
5MHz | 7639.20 Vertical -37.66 10.25 5.54 -32.95
Highest o749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 4 13 | PAss
10MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND4 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
10MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 4 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | pAss
10MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 4 13 | pAss
15MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 7526 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 4 | 5640.00 Vertical 46.98 9.84 4.94 -42.08
13 | pAss
15MHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 4 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
15MHz | 7630.20 Vertical -37.66 10.25 5.54 -32.95
Highest o749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 4 13 | PASS
20MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND4 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
20MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 4 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | pAss
20MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical -75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 5 13 | pAss
14MHz | 7400.80 Vertical -39.63 10.21 532 3467
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 5 | 5640.00 Vertical 46.98 9.84 4.94 -42.08
13 | pAss
1.4MHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 5 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
1.4MHz | 7639.20 Vertical -37.66 10.25 5.54 -32.95
Highest ™ 4749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 5 13 | PASS
3MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 5 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
3MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
5729.40 Vertical 4145 9.88 5.02 -36.59
BAND 5 13 | PASS
3MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Shenzhen DL Testing Technology Co., Ltd. Report No.: DL-20210712045E

Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 5 13 | pAss
5MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
5640.00 Vertical 46.98 9.84 4.94 -42.08
BAND 5 13 | PASS
SMHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 5 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
5MHz | 7639.20 Vertical -37.66 10.25 5.54 -32.95
Highest o749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 5 13 | PAss
10MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND 5 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
10MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 5 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | pAss
10MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 7 13 | pAss
5MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical -75.26 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
5640.00 Vertical 46.98 9.84 4.94 -42.08
BAND 7 13 | PASS
SMHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 7 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
5MHz | 7639.20 Vertical -37.66 10.25 5.54 -32.95
Highest o749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 7 13 | PAss
10MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND 7 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
10MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 7 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | pAss
10MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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Frequenc Spurious Emission Limit
Band (I\(jIHz) y Polarization S.G. output Antenna Cable Level (dBm) Result
(dBm) Gain (dBi) | Loss (dB) | (dBm)
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 776 375 41.97
5550.60 Vertical 47.17 9.84 4.94 42.19
BAND 7 13 | pAss
15MHz | 7400.80 Vertical -39.63 10.21 532 34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 7526 335 0.38 -72.29
e 3760.00 Vertical 47.38 7.76 375 43.37
BAND 7 | 5640.00 Vertical 46.98 9.84 4.94 -42.08
13 | pAss
15MHz | 7520.00 Vertical 4261 10.21 532 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical 45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 7 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | PASS
15MHz | 7630.20 Vertical -37.66 10.25 5.54 -32.95
Highest o749 00 Vertical 4450 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
87.21 Vertical 75.26 3.35 0.38 72.15
e 3700.40 Vertical 46.06 7.76 375 41.97
5550.60 Vertical 4717 9.84 4.04 42.19
BAND 7 13 | PAss
20MHz | 7400.80 Vertical -39.63 10.21 532 -34.67
Lowest ™"9551 00 Vertical -43.00 11.36 6.02 -37.58
11101.20 Vertical 4453 14.52 6.68 -36.61
88.39 Vertical 75.26 3.35 0.38 -72.29
e 3760.00 Vertical 47.38 776 375 43.37
BAND 7 | 5640.00 Vertical 46.98 9.84 4.94 42.08
13 | PASS
20MHz | 7520.00 Vertical 4261 10.21 5.32 37.72
Middle ™ 5460.00 Vertical 42.02 11.36 6.02 -36.68
11280.00 Vertical -45.96 14.52 6.68 -38.12
88.24 Vertical 75.22 3.35 0.38 72.25
e 3819.60 Vertical 46.98 7.79 353 42.72
BAND 7 | 5729.40 Vertical 4145 9.88 5.02 -36.59
13 | pAss
20MHz | 7639.20 Vertical 37.66 10.25 554 -32.95
Highest 9549 00 Vertical 44,50 11.38 6.16 -39.28
11458.80 Vertical 46.93 14.56 6.72 -39.09
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6. PHOTOGRAPHS OF TEST SET-UP

Reference to the appendix | for details.
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7. PHOTOGRAPHS OF THE EUT

Reference to the appendix Il for details.

KX END OF REPORT 3% 3% 3% 3%
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